ASSEMBLY

INSTRUCTIONS

TOOLS REQUIRED

ASSEMBLY RATING

7 S
<EOE

= O
289 a

o ]
w Fuos



BED

+» Please keep instructions for
future reference.

* Check the quantity and
irreqularity of parts and
hardware before you start.

@ 1set

Bed Slat (12pcs) Center Suppo Slat

8pcs

((((((((((((((((((((((((((((((\‘(@

Bolt @5/16" x 4"

8pcs

((((((((((((((((((((0(@

Bolt ©5/16" x 1-3/16"

Footboard

2pcs

Bed Rail

@ 8pcs

a1/4"

Support leg

256x30x30mm

HARDWARE

16pcs
)

Lock Washer @5/16"

Screw #4 x 32mm

@ 16pcs

Flat Washer @5/16"

@1pc
F

Allen Wrench M4




Exploded View




packed in 2 cases

Carton Disignation Part Hardware

#A x 8pcs
&  #Bx 16pcs

#C x 16pcs
#D x 8pcs

%#wac

G #E x 32pcs

Headboard Panel | #1

-HB
Bed Slat #5

Leg #4

Bed Rail #3

-FBR
#6

X,
Footboard 49 /

Center Support Slat

Support leg &1/4" 47
256*30*30MM

—— 9
—— =

— —=
——>




Part x1pc

2

Part @ x1pc
Part #4 x2pcs

Hardware x4 pcs
Hardware x4 pcs
Hardware x4 pcs

ASSEMBLY INSTRUCTIONS

N

4 )
%#5x 1set

+H

#4 x 4pcs /A
g #A X 8PCS \
<= #B x 16pcs <

#C x 16pcs \

#D x 8pcs
L #F x1pc
g HE X 32pch

Align legs (#4) to headboard (#1), then secure
by using bolts (#A) with washers (#B,C).




ASSEMBLY INSTRUCTIONS

3 Align legs (#4) to footboard (#2), then secure

by using bolts (#A) with washers (#B,C).
Part @2 x1pc
Part ¢4 x2pcs

Hardware x4 pcs
Hardware x4 pcs
Hardware x4 pcs

Align side rails (#3) to the headboard (#1) and
4 footboard (#2), then secure by using bolts (#D)

with washers (#B,C).
Part @ X2pcs

Hardware D
Hardware ¢B
Hardware &G

9/10



ASSEMBLY INSTRUCTIONS

5

Part (0 x1pc
Part ¢7) x4pcs

Attach support legs (#7) to the slat (#6), then adjust
the leveler on the bottom of the support legs (#7)
according to ground level.

6

Part @ x12pcs

Align bed slats (#5) to the side rails and
Hardware@ x32 pcs X #9) )
support slat (#6), then secure by using

screws (#E).

ASSEMBLY
COMPLETED

Fleaze ensure the

furniture rests on an esen
and Nat surface, If the
product wobbles or leals
loose, double-check all

) bolts andfor scraws ane

properly tightened and
securad.

.

() Keep this handy!
Please retain this instruction
manual and any crdar-ralated
information for future reference.

() Lift, don’t drag!

T awoid damage [o product
please always LIFT the product
whan Lranspaerling of adjusling
th placameanl




	CM7949EK-CK-VN-1.pdf (p.1)
	Model

	Page 2.pdf (p.2)
	Page 3.pdf (p.3)
	Page 4.pdf (p.4)
	CM7949EK-CK-VN-5.pdf (p.5)
	Model

	CM7949EK-CK-VN-6.pdf (p.6)
	Model

	CM7949EK-CK-VN-7.pdf (p.7)
	Model

	CM7949EK-CK-VN-8.pdf (p.8)
	Model

	CM7949EK-CK-VN-9.pdf (p.9)
	Model

	CM7949EK-CK-VN-10.pdf (p.10)
	Model

	Untitled

